Tamsa

Tenaris Group

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

03009684

Via Xalapa
Page / Pagina: (91697) Veracruz, Ver. México
l_ \ m (52) 229 989 1100 tet

(52) 229 989 1120 fax

Date/Dia:  29/06/2003

Customer/Cliente: ‘TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confimmacion de Venta
T 055467/01
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
4m.m:awa_ or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremcs. NORMAL BEVEL
ASTM A53/A106 ,b99B/99 B BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 26 Pcs/pz Nominal Weight / Peso Nominal
323.80 X 6.35 MM 5.50 / 6.50 MTS 49.72 RG/M
12.00 X 0.250 INCH 18.00 / 21.30 FT 33.38 LB/FT
TENSILE TEST / ENSAYOS DE TENSION
Specimen condition Specimen dimensions Test Y. S. U.T.S. YS.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
HeatN° | SampleN°[ Ls T | Type Size Area Temp. JRKG/MM2 RG/MM2 uTs Alargamiento
ColadaN° | Muestra N° Tipo | Ori Tamafio Seccion de JEul 0.5%
mm mm2 lensayo Required / Requerido Required / Requerido Required % in 2 inches
[TMin: [TMin: Min % = AP|
TMax: [TMax:
LMin: 24.60 LMin: 42.20 Max Obt.
°C LMax: LMax: %
64520 ]15877 |C/B| ST [Rec| L | 37.90 = 6.50 [246.35 TA 34.48 52.63 0.66 40
64520 ]15878 |C/B| ST |Rec| L | 38.50 x 6.80 |261.80 TA 34.01 $1.50 0.66 40
87002 ]15622 jc/B| ST |Rec| L ] 37.70 x 6.90 [260.13 TA 37.52 48.23 0.78 43
87002 115623 [c/B| ST |Rec| L | 38.00 x 6.70 f254.60 TA 37.75 49.23 0.77 42
92707 ]17398 |C/B{ ST |Rec| L | 37.90 x 7.00 J265.30 TA 34.98 52.03 0.67 41
92707 17399 |c/B| ST |Rec| L | 38.00 x 7.20 [273.60 Jra [36.88 52.16 0.71 40
93002 31124 |c/B| ST |Rec| L | 37.70 x 6.20 [233.74 TA 39.2 53.29 0.74 42
93002 31125 Jc/B| ST |Rec| L | 37.50 x 6.50 [243.75 TA 38.32 51.48 0.74 42
95149 31403 Jc/B| ST |Rec| L ]| 37.70 x 6.80 J256.36 TA 34.83 50.75 0.69 40
95149 131404 |c/B| ST |Rec| L | 37.70 x 6.80 |256.36 TA 34.02 50.40 0.68 40
This ia to certify that the prod ibed here in were mar , sampled, tested, and/or insp: in with the specifi o and meets the req in all respacts. This is issued by a terized system and it is vaiid with slectronic signature. On the original certificate the trade-mark green coloured
‘Tenaris' is stamped. in case the owner of the original certificate would release a copy of i, he must attest ite cordormity to the original one, taking upon himsalft the responeability for any unlawlul or not allowsd use. Any ion and/or falsifi will be 1o the law.
Este documento certifica que los p d itos aqui fueron ylo i de acuerdo con la especificacion de referencia y los Este i se emite i un sistema y es valido con fima electrénica. En el certificado original e logotipo .
Tenaris (varde) esté impreso en la hoja. En caso de que el del gue una ia del mismo, debera garantizar la conformidad con el original, ¥y se hace reeponsabie por cualquier uso ilegal o indebido Cualquier alteracién y/o falsificacion sera sujeta a la ley. ﬁlﬂ.ﬂg’o




Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa
Tenaris mﬂOCU CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (91697) @mqmn_.cy Ver. México
03009684 2/5 (62) 359 963 1150 fox
Date/Dia:  29/06/2003
Customer /Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer's Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
055467/01
JManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
IStandard or Specification / Normas o especificaciones.

ASTM A53/A106 ,99B/99

Steel Grade / Grado de acero.
B

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
323.80 X 6.35 MM
12.00 X 0.250 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantidad. 26 Pcs/pz

Nominal Weight / Peso Nominat
49.72 RKG/M
33.38 LB/FT

Ls: L of the /1 dela

Tra: Specimen with heat treatment at Laboratory / Probeta tratada en laboratorio
N: Normalized / Normalizado

Rec: Strip specimen / Rectangular
T: Transverse / Transversal

TA: Room T

C/B: Body / Cuerpo

A: Annealed / Recocido
Cil: Round bar specimen / Cilindrica

T

‘tMax: Maximum / Maximo

TMin: T

Lt ¢

Obt: Obtained / Obtenido

Minimum / Minimo Transversal

LMax: Longitudinal Maximum / Méximo Longhudinal

R/U: Upset / Recaique

NR: Normalized and Tempered / Normalizado y Revenido
SR: Stress Relief / Relevado de Esfuerzo

Orl: Orientation / Orientacién

EUL: Extension Under Load Method

Y.S.: Yield strength / Fluencia

TMax: Transverse Maximum / Méximo Transversal

TT: Heat Treatment / Tratamiento Térmico
TR: Q hed and Tempered / T y
ST: As Rolled / Sin Tratamiento

L:L /Longl

UTS: Ulimate tensile strength / Resistencia
LMin: Logitudinal Minimum / Minimo Longitudinal
Min: Minimum / Minimo

HARDNESS TEST / ENSAYOS DE DUREZA

L

Through Wall Hardness / Dureza en el espesor

l

Heat/ Colada: Required /Requerido Heat/ Colada: Required /Requerido
87002 Min. Max. 87002 Min. Max.
%m:ﬁ_m /Muestra 1 wmm End \hxn -w:lu_m / Muestra 15623 _mza Ext:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom| Var Cuadrante 2 3 Prom| Var
1 oo TiT-0 [reolic o [res 1 [ODDE ~ §76.0]76.0(77.0]76.3
Unit/ Unidad MW/C_§75.0 [75.0]76.0 |75.3 Unit/Unidcad fmw/C ]75.0]74.0]74.0]74.3
IIIG 1D/DI 75.0 |74.0]74.0 {74.3]2.0 HRb 74.0]74.0[74.0]74.0]2.3
Pipe N° / Tubo N°: Jus: c/8 frr: sT Pipe N° / Tubo W°: |ts: c/B Jrr: sT
Min: Minimum / Minimo 1D/Di: Internal D 1 Did Ls: 1 of the fe /L i6n de la Tra: Sp with heat at Lab y / Probeta da en lab. ri
Max: Maximum / Méximo Aver.: Average C/B: Body / Cuerpo NR: Normalized and Tempered / Normalizado y Revenido A: Annealed / Recocido
OD/DE: Outside Di /1D ] Prom.: Promedio

MW/C: Mid Wall / Centro Var.: Variation / Variacion

R/U: Upset/ Recalque

TT: Heat Treatment / Tratamiento Térmico

TR: G hed and Tempered / T:
N: Normalized / Normalizado

y R

ST: As Rolled / Sin Tratamiento

SR: Stress Relief/ Relevado de Esfuerzo
Q/T: Quenched / T lado

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N° Sample N° _n_mzms_:m ._.m&
Eﬁw N° _Smmwﬂ N°®
64520 |15877 GOOD/BUENO
64520 15878 GOOD/BUENO
87002 15622 GOOD/BUENO
This is to certify that the prodi here in were sampied, tested, and/or inspected in with the

Eate documento cetifica que los pi

aqui fueron

ylo il

de ia y

los

and meets the requiremants in all respacts. This certificale is issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green coloured
Tenaris' is stamped. In case the owner of the original certificale would reisase a copy of it, he must attest its conformity 10 the original one, taking upon himseift the responsabiity for any untawful or not allowed use. Any alteration andfor falsification wilt be subjacted to the law.

ionados de acusrdo con la

Este

se emite un sistema

Tenaris (verde) asté impreso en la hoja. En caso de gue el posesdor del certificado entregue una fotocopia del mismo, deberd garantizar la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracién y/o talsificacion sera sufeta a la ley.

Y es vélido con firma electrénica. En el certificado originat el logotipo

_ DICA 777 04 0




Tenaris Group

Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

CERTIFICADO DE PRUEBAS EN FABRICA

Date/Dia: 29/06/2003

Via Xalapa
Number/Numero Page / Pagina: (91697) Veracruz, Ver. México
(52) 229 989 1100 tel
03009684 3/5 (52) 229 989 1120 fax

Customer/Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. {Customers Order/Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacién de Venta
055467/01
JManufacture Process/ Proceso de fabicacion. TProduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

ASTM A53/A106

4m$:am_d or Specification / Normas o especificaciones.

Steel Grade / Grado de acero.

Ends / Extremos. NORMAL BEVEL

12.00 X 0.250 INCH

18.00 / 21.30 FT

+99B/99 B BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 26 Pcs/pz Nominal Weight / Peso Nominal
323.80 X 6.35 MM 5.50 / 6.50 MTS 49.72 RG/M

33.38 LB/FT

_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS 1

Heat N° Sample N° Flattening Test

Colada N° § Muestra N° Ensayo de Aplastamiento

87002 15623 GOOD/BUENO
192707 ]17398 GOOD/BUENO

92707 |17399 GOOD/BUENO

93002 31124 GOOD/BUENO
193002 (31125 GOOD/BUENO

95149 [31403 GOOD/BUENO

95149 31404 GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % / Composicién %
c Mn Ssi cr| Mo | s P Ni v | cu Al f sn| As | Nb
X100 X 1000 X 10000

—.Im& H Max

Colada Min

Sample N° [P Max] 26 | 120 40 | 15 J 35 | 35 J1000] 80 | 400
_Eﬂw&& N° z::— 29 | 10

15877 [ 18| 66 | 26 5 |2.8]5.6] 6 40 0 132 { 20 | 10 5 0 0 17 o { 72

15878 P 18 | 66 | 26 5 |2.7]5.5{ 6 40 0 [130 | 20 | 10 5 0 0 18 o | 72
réﬁ

15622 P $.2)102| 25 |4.3|8.8§1.5]| 7 40 | 56 | 115 | 22 5 6 5 13 | 23 (] 54

15623 P 9.2 102 | 25 |4.2| 9 J1.9] 7 40 | 56 } 117 | 21 € 6 5 13 | 25 0o | 54
fe2707

This ie to cerlily that the i de here in were samplad, tested, and/or inspected in with the and meets the in all respects. This ifi is issued by a system and i is valid with electronic signature. On the original certificate the trade-mark green coloured

aqui fueron

Tenaris (verde) eetd impreso en la hoja. En caso de que el

ylo i

del

egue una

de acuerdo con la

'Tenarie' is stamped. In case the owner of the original certificate would release a copy of it, he must atlest its conformity to the original one, taking upon himselit the responsability for any unlawtul or not allowed use. Any alteration and/or falsifi

Este documento certitica que los prod ion de ia y

isface los

ication wifl be aubjected to the law.

pondit Este ifi se emite i un sistema

pia del mismo, deberd o!ul.u! ta conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier aftaracion y/o falsificacién serd sujeta a la ley. _ DICA 777 04 O

y es vélido con firma electrénica. En el certificado original el {ogotipo




Tenaris Group

Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nimero

03009684

Via Xalapa
Page / Pagina: (91697) Veracruz, Ver. México
52) 229 983 1100 tel
4/5 (52) te

Date/Dia:  29/06/2003

(52) 229 989 1120 fax

Customer / Cliente:  TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. |[Customer's Order/Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
055467/01

Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

IStandard or Specification / Normas o especificaciones.

ASTM A53/A106 ,99B/99

Steel Grade / Grado de acero.
B

Ends / Extemos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.

323.80 X 6.35 MM
12.00 X 0.250 INCH

Length / Longitud.
5.50 / 6.50 MTs
18.00 / 21.30 FT

Quantity / Cantidad.

26 Pcs/pz

Nominal Weight / Peso Nominal
49.72 KG/M
33.38 LB/FT

CHEMICAL COMPOSITION

/

COMPOSICION QUIMICA.

Composition, % / Composicién %
c Mn Si Cr Mo S P Ni v Cu Al Sn As Nb
X 100 X 1000 X 10000
[Feat H Max|
Colada Min
R .wms:b\m N¢ §P Max] 26 120 40 15 35 35 |1000] 80 | 400
Muestra N¢ Min] 29 | 10
17398 P 17 69 28 7 3 1.6 10 50 [} 145 16 8 3 [} 23 0 74
17399 P 18 69 29 7 3 1.2 9 50 0 142 17 8 3 0 23 [ 74
Jo3002
N4 P 18 75 30 10 | 3.1 5.7 15 40 0 112 17 7 4 [} 13 0 66
31125 P 17 73 30 9 3.1 5.6} 15 40 0 109 18 6 4 [} 13 0 66
J95149
31403 P 18 67 25 5 4.7§ 3.6 6 40 [} 66 18 4 9 0 24 [} 66
31404 P 18 66 25 S5 4.71 3.5 6 40 0 65 18 4 9 0 24 [ 66
heveea—
H: Heat/ Colada P: Product / Producto _
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results / Resultado
Unit/ Unidad. Value/ Valor Second/ Segundos
PSI 820 5 Ssatisfactory / Satisfactorio

__SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

!hucnlnnﬁom by / Fabricado por. TAMSA

This is to certify that the prodi here in were sampled, tested, and/or i in with the d and meets the in all respects. This is issued by a ized system and it is valid with electronic signature. On the original certificate the trade-mark green coloured
‘Tenaris' is stamped. In case the owner of the original certiticate would reloase a copy of it, he must atiest its conformity to tha original one, taking upon himsaelft the responsability for any unlawful or not allowed use. Any ion and/or 1o the faw.
Este documento certitica que los pi aqul fueron yfo inspeccionados de acuerdo con la de ia y los ientos. Este ifik se emite i un sistemna y es vdlido con firma electrénica. En el certiticado original el logotipo

Tenaris (vende) estd impreso en la hoja. En caso de que 6t poaeedor del certiticado entregue una fotocopia del mismo, debera garantizar la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracién y/o falsificacion serd sujeta a la ley.

— DICA 777040




Tamsa

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Tenaris Group CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

03009684

Page / Pagina:

5/5

Via Xatapa
(91697) Veracruz, Ver. México

(52) 229 989 1100 tel

Date/Dia: 29/06/2003

(52) 229 989 1120 fax

Customer / Cliente: TUBOS CONEXIONES Y TANQUES, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacién de Venta
055467/01
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

|Standard or Specification / Normas 0 especificaciones.
ASTM A53/A106

Steel Grade / Grado de acero.
,99B/99 B

Ends / Extemos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
323.80 X 6.35 MM
12.00 X 0.250 INCH

Length / Longitud.
5.50 / 6.50 MTS
18.00 / 21.30 FT

Quantity / Cantidad. 26 Pcs/pz

Nominal Weight / Peso Nominal
49.72 RG/M
33.38 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIA

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine.

Eléctrico-Horno de Afinacién-Miquina de Colada Continua. Aceroc calmado con aluminio.
Material free from Mercuxy contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio

Inspection method / Método de inspeccién SR-4 - EMI - FLVI - MPI -
TAMSA ﬁ" 399738

Fully Killed Steel / Horno de Arco

TAMSA QUALITY

DEPARMENT SIGNATURE

QUALITY CERTIFICATION DEP

Q\Kﬂg/nmxﬂﬁnwgoz DE CALIL

Qualiy System Certified
N° 110950

here in were

This is to oo:=< that the prod sampled, tested, and/or m:mnoo:& in with the

by a cophuterized Qn_!:d

it is valid with electronic signature. On theforiginal
i j to the law.
un sistema i ali i O

ion and/or } will be sub;
Este documento certitica que los prod! aqui fueron b ylo i ionados de acuerdo oon la §=§ dg referencia y sati los so emite y es vilido con e . Enel original el logotipo
Tenarie (verde) est4 impreso en la hoja. En caso de que el del i gue una pia del mismo, deberd garantizar fa corformidad con el original, y se hace responsabis por cualquier uso ilegal o indebido. Cualquier alteracion y/o falsificacion serd sujeta a la ley. _ DICA 777 04 0|

the tradi




